For Husgvarna Parts Call 606-678-9623 or 606-561-4983

B Husqvarna [ e

56 SRQ

(H56SRQD) 954055011

) |
1

Repair Parts Manual Walk Mower

Www.mymowerparts.com



>

For Husgvarna Parts Call 606-678-9623 or 606-561-4983

22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQD)

REPAIR PARTS

www.mymovferparts.com



W02 'S1.red o MOWAW MAM

REPAIR PARTS

-1

22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQD)

KEY PART

NO.

OONDNEWLN -

NO.

532850839
532131100
532050806
532850724
§32125295
532850042
5321364268
532085768
532851552
532850041
873510400
532700417
532086055
532132001
532851706
532136376
532085436
532800547
532063601
532036953
532125293
532131959
532066426
532051793
532138860
532086344
532086779
532081276
532801097
532138859
532130444
§32125224
532850061
532074189
532076399
532085723
532054583
532850988

DESCRIPTION

Drive Bar

Engine Control Bar

Flat Washer

Handle Grip

Upper Handle

Drive Control Actuator

Drive Cable Assembly

Thread Rolling Screw #10-24 x 3/4
Self—ta(?ping craw #10-24 x 5/8
Zone Control Actuator

Locknut 1/4-20

Throtile Control

Machine Screw 1/4-20 x 2-1/4
Rope Guide

Engine Zone Control Cabls

Handie Knob

Hex Washer Head Machine 1/4-20 x 1-1/2
Trim Plate Asm,

Locknut 1/4-20

Seif-tapping Screw #10-24 x 5/8
Lower Handle

Handle Bolt 5/18-18 x 1-3/4

Wire Tles

Hairpin Cotter

Side Baffle

Self Tapping Screw #10-24 x 1/2
Hex Head Screw 1/4-20 x 3/4

Hex Washer Head Machine Screw #10-24 x 9/16
Rear Door Kit

Back Plate

Asar Skirt

Backing Strip

Rear Baffle

Locknut

Hex Washer Head Tapping Screw #10-24 x 1/2
Washer

Hex Tapping Screw 1/4-20 x 1/2
Engine Spacer _

KEY PART

NO,

44
45
46
47
48
49
51
52
54
55

57

NO.

532850987
532851074
532088615
5321251886
532125187
532055187
872070404
532107339
532850955
532084920
532751584
532125168
532087877
532126169
532062335
532084921
632800333
532052160
532850845
532125078
532850939
532125345
532751692
532850859
532850263
532103524
5321258375
532103113
532111546
532701428
532083816
532213146

532085179
6327013189
532701320
532800569
532801632
532850788

MA36

DESCRIPTION

Engine Bushing

Washer

Bracket Cover

Handle Bracket Assembly (Left)
Handle Bracket Assembly (Right)
Thread Cutting Screw 5/16-18 x 3/4
Carriage Bolt 1/4-20 x 1/2

Danger Decal

Wheel Adjusting Bracket

Spacer

Screw #6

Selactor Spring

Selector Knob

Axle Arm Assembly

Belleville Washer

Shoulder Bolt 3/8-18

Wheel & Tire Assembly 8.0 x 2.0
Washer 17/32 x 1 x 21Ga.

Hubcap

Engine Washer

Hex Head Thread Rolling Screw 3/8-16 x 2
Front Baffle

Locknut 3/8-16

Hex Head Machine Screw Gr. 8
Helical Washer 3/8

22" Blade

Blade Adapter

Spacer

Square Key #HP-505

Lawn Mower Housing (Includes Key No. 52)
Thread Rolling Screw #10-32 x 5/8

* Cable Clamp
-- -- -- -- -- -- *Engine - Briggs & Stratton, Mode! No. 124782

Retainer Clip

Owner's Manual (English)
Owner's Manual (French)
Decal (Engine)
Decal {Housing)

Dacal (Trim Plate)

Avallable accessories not included with mower:

Clipping Deflector

* These parts must be purchased through an authorized Briggs & Stratton dealer.

€8617-195-909 10 £296-8/9-909 /2D Sied eukenbsny Jo-

NOTE: Al component dimensions given in U.S. inches. 1 inch = 25.4 mm



REPAIR PARTS .
22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQD)

LoD 'suedJeNL\ow/(uJ'/vvv\/v\
9

€8617-195-909 10 £296-8/9-909 /2D Sied eukenbsny Jo-




W02 'S1.red o MOWAW MAM

REPAIR PARTS

Ll

22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQD)

KEY PART
NO. NO.

LOoO~NDNEWN -

532750097
532850833
532128829
532850037
532086779
532125226
532125227
874350424
532050962
532134109
874760524
532138862
532138861
532063124
532129275
532088576
532087877
532125230
532128700
532128701
532088080

DESCRIPTION

Hex Washer Head Screw #10-24 x 1/2
Drive Cover

Idler Pulley

Pulley Spacer

Hex Head Machine Screw 1/4-20 x 3/4
Idler Bracket (Left)

Idler Bracket (Right)

Hex Head Screw 1/4-20 x 1-1/2
Locknut 1/4-20

Drive Belt

Hex Head Bolt 5/16-18 x 1-1/2

Plivot Bracket (Ri?lht)
Pivot Bracket {Loft)
Locknut 5/16-18
Idler Assembly Kit (Includes Key No. 16}
tdler Spacer

Selector Knob

Spacer Plate

Selector Assembly {Hk.?lht)
Selector Assembly (Left)
Dust Cover

KEY PART

NO.

22
23
24
25
26
27
28
29
30
N

az2
a3
34
35
36
37
38
39
40
H

NO.

532067725
532070543
532800334
532850016
532850017
812000003
532057143
532085179
532850845
532063601
532850373
532851980
532004802
532128488
532088082
532850027
812000030
532800393
532800386
532083923
532850209

DESCRIPTION

Washer

Flat Washer

Wheel & Tire Assembly 9.0 x 2.0
Drive Pinion SRIght}

Drive Pinion {left)

E-Rin

Wave Washer

Retainer Clip

Hubcap

Locknut 1/4-20

Drive Shaft Gover

Drive Pawl

Washer

Drive Shaft

Driven Puliey

Drive Pu!kg

Fletainln% ing

Catcher Frame Assembly
Grass Bag Assembly
Flange Hex Locknut 3/8-18
Decal "Clean Under"

€8617-195-909 10 £296-8/9-909 /2D Sied eukenbsny Jo-



